OPERATOR & PARTS
deqgelman ot

SHouTllcetkard
10

StHoflicekaaord

142912 vi1.2

DEGELMAN INDUSTRIES LP

BOX 830-272 INDUSTRIAL DRIVE, SHUTTLEKART

REGINA, SK, CANADA, S4P 3BI1
FAX 306.543.2140 PH 306.543.4447 1 1 so
1.800.667.3545 DEGELMAN.COM






SHowftiekaaord
HED

TABLE OF CONTENTS - OPERATORS SECTION

Introduction 1
Safety
Safety Information 2
Operation
Overview / Preparation 8
Hook-Up 10
Loading/Unloading 11
Transporting 13
Cleanout / Storage 14

Service & Maintenance

Service 16
Adjustments 17
Repair 18
Troubleshooting 21
Specifications 22
Warranty 24
PARTS SECTION 74

DEGELMAN INDUSTRIES LP

BOX 830-272 INDUSTRIAL DRIVE,
REGINA, SK, CANADA, S4P 3Bl
FAX 306.543.2140 PH 306.543.4447

1.800.667.3545 DEGELMAN.COM

A\ IMPORTANT:

[

READ MANUAL






Introduction

SHowftiekaaord
HED

CONGRATULATIONS on your choice of a Degelman Shuttlekart® to complement your farming operation.
It has been designed and manufactured to meet the needs of a discerning agricultural market for effective
short distance grain transport, enhancing harvest and seeding operations. Use this manual as your first
source of information about this machine.

Safe, efficient and trouble free operation of your Degelman Shuttlekart® requires that you and anyone else
who will be operating or maintaining it, read and understand the Safety, Operation, Maintenance and
Troubleshooting information contained within this manual.

Keep this manual handy for frequent reference and to pass on to new operators or owners. Call your
Degelman Dealer if you need assistance, information, or additional copies of the manual.

OPERATOR ORIENTATION - The directions left, right, front and rear, as mentioned throughout the manual, are
as seen from the tractor drivers’ seat and facing in the direction of travel.

142912 - Shuttlekart 1150  (21-June-2022) -1-



Safety

Why is SAFETY important to YOU?

3 BIG Reasons:

¢ Accidents Can Disable and Kill
* Accidents Are Costly
¢ Accidents Can Be Avoided

SAFETY ALERT SYMBOL
The Safety Alert Symbol identifies iqg\porton’r safety The Safety Alert Symbol means:
messages applied to the Shuttlekart® and in this
manual. When you see this symbol, be alert to the ATTENTION!
possibility of injury or death. Follow the BECOME ALERT!
instructions provided on the safety messages. YOUR SAFETY IS INVOLVED!

SIGNAL WORDS

Note the use of the Signal Words: DANGER, WARNING, and CAUTION with the safety messages.
The appropriate Signal Word has been selected using the following guidelines:

DANGER: Indicates an imminently hazardous situation
A DA N G E R that, if not avoided, WILL result in death or serious injury

if proper precautions are not taken.

WARNING: Indicates a potentially hazardous
A WA R N I N G situation that, if not avoided, COULD result in death or

serious injury if proper precautions are not taken.

CAUTION: Indicates a potentially hazardous situation

that, if not avoided, MAY result in minor or moderate
injury if proper practices are not taken, or, serves as a

reminder to follow appropriate safety practices.

142912 - Shuttlekart 1150  (21-June-2022) -2-



Safety

SAFETY

GENERAL SAFETY

YOU are responsible for the safe operation and
maintenance of your Degelman Shuttlekart®.

YOU must ensure that you and anyone else who

is going to operate, maintain or work around the
Shuttlekart® be familiar with the operating and
maintenance procedures and related SAFETY
information contained in this manual.

This manual will take you step-by-step through
your working day and alerts you to all good safety
practices that should be adhered to while operating
this equipment.

Remember, YOU are the key to safety. Good safety
practices not only protect you but also the people
around you. Make these practices a working

part of your safety program. Be certain that
EVERYONE operating this equipment is familiar
with the recommended operating and maintenance
procedures and follows all the safety precautions.
Most accidents can be prevented. Do not risk injury
or death by ignoring good safety practices.

e Shuttlekart® owners must give operating
instructions to operators or employees before
allowing them to operate the Shuttlekart®,
and at least annually thereafter per OSHA
regulation 1928.51.

* The most important safety device on this
equipment is a SAFE operator. It is the opera-
tor’s responsibility to read and understand
ALL Safety and Operating instructions in the
manual and to follow these. All accidents can

be avoided.

* A person who has not read and under-
stood all operating and safety instructions
is not qualified to operate the machine. An
untrained operator exposes himself and by-
standers to possible serious injury or death.

¢ Do not modify the equipment in any way.
Unauthorized modification may impair the
function and/or safety and could affect the
life of the equipment.

* Think SAFETY! Work SAFELY!

1.

. Have a first-aid kit available for use

. Have a fire extinguisher available

Read and understand the Operator’s
Manual and all safety signs before
operating, maintaining or adjusting
the Shuttlekart®.

"

. Install and properly secure all shields and

guards before operating. Use hitch pin with a
mechanical locking device.

should the need arise and know
how to use it.

{:OI' use ShOUId the need arise ond I*

know how fo use it.

e

. Wear appropriate protective gear. This list
includes but is not limited to:
* A hard hat
® Protective shoes with slip resistant soles
® Profective glasses or goggles N
* Heavy gloves < w
\//’

* Wet weather gear
® Hearing protection
® Respirator or filter mask

. Clear the area of people, especially small

children, and remove foreign objects from the
machine before starting and operating.

. Do not allow riders.

. Stop tractor engine, set park brake, remove

ignition key and wait for all moving parts to
stop before servicing, adjusting, repairing or

unplugging.

. Review safety related items with all operators

annually.

142912 - Shuttlekart 1150

(21-June-2022)



Safety

OPERATING SAFETY

MAINTENANCE SAFETY

1

. Read and understand the Operator’s Manual

and all safety signs before using.

. Stop tractor engine, set park brake, remove

ignition key and wait for all moving parts to
stop before servicing, adjusting, repairing or

unplugging.

. Keep hands, feet, hair and clothing away from

all moving and/or rotating parts.

. Do not allow riders on the Shuttlekart® or

tractor during operation or transporting.

. Keep all shields and guards in place when

operating.

. Clear the area of all bystanders, especially

children, before starting.

. Do not operate machine on steep side hills or

slopes.

. Be careful when working around or

maintaining a high-pressure hydraulic system.
Ensure all components are tight and in good
repair before starting.

. Clean all reflectors, lights and the SMV sign

before transporting on a highway or public
road. Be sure to check with local highway
authorities and comply with their lighting
requirements.

1.

Review the Operator’s Manual and all safety
items before workin%with, maintaining or oper-
ating the Shuttlekart®.

. Stop the tractor engine, set pcrk brake, remove

ignition key and wait for all moving parts to
stop before servicing, adjusting, repairing or
unplugging.

. Keep hands, feet, clothing and hair away from

all moving and/or rotating parts.

. Clear the area of bystanders, especially chil-

dren, when carrying out any maintenance and
repairs or making any adjustments.

. Place sc:fety stands or |qrge blocks under the

frame before removing tires or working beneath
the machine.

. Be careful when working around or maintaining

a high-pressure hydraulic system. Wear proper
eye and hand protection when searching for

a high pressure hydraulic leak. Use a piece

of wood or cardboard as a backstop when
searching for a pin hole leak in a hose or a
fitting.

7. Always relieve pressure before disconnecting or

working on hydraulic system.

142912 - Shuttlekart 1150

(21-June-2022)



Safety

HYDRAULIC SAFETY

TRANSPORT SAFETY

1. Always place all tractor hydraulic controls in
neutral before dismounting.

2. Make sure that all components in the hydrau-
lic system are kept in good condition and are
clean.

3. Replace any worn, cut, abraded, flattened or
crimped hoses and metal lines.

4. Do not attempt any makeshift repairs to the
hydraulic lines, fittings or hoses by using tape,
clamps or cements. The hydraulic system
operates under extremely high-pressure. Such
repairs will fail suddenly and create a hazard-
ous and unsafe condition.

5. Wear proper hand and eye
protection when searching
for a high-pressure hydraulic
leak. Use a piece of wood
or cardboard as a backstop
instead of hands to isolate

and identify a leak.

-y

-

6. If injured by a concentrated high-pressure
stream of hydraulic fluid, seek medical attention
immediately. Serious infection or toxic reaction
can develop from hydraulic fluid piercing the
skin surface.

7. Before applying pressure to the system, make
sure all components are tight and that lines,
hoses and couplings are not damaged.

® Think SAFETY! Work SAFELY

1. Read and understand ALL the information in the
Operator’s Manual regarding procedures and
SAFETY when operating the Shuttlekart® in the
field/yard or on the road.

2. Check with local authorities regarding machine
transport on public roads. Obey all applicable
laws and regulations.

3. Always travel at a safe speed. Use caution
when making corners or meeting traffic.

4. Make sure the SMV (Slow Moving Vehicle)
emblem and all the lights and reflectors that are
required by the local highway and transport
authorities are in place, are clean and can be
seen clearly by all overtaking and oncoming
traffic.

5. Keep to the right and yield the right-of-way to
allow faster traffic to pass. Drive on the road
shoulder, if permitted by law.

6. Always use hazard warning flashers on tractor
when transporting unless prohibited by law.

7. Always use a pin with provisions for a mechani-

cal retainer and a safety chain when attaching
to a tractor or towing vehicle.

TIRE SAFETY

1. Failure to follow proper procedures when
mounting a tire on a wheel or rim can produce
a blow out which may result in serious injury or

death.

2. Do not attempt to mount a tire unless you have
the proper equipment and experience to do the
job.

3. Have a quadlified tire dealer or repair service-
man perform required tire maintenance.

142912 - Shuttlekart 1150

(21-June-2022)



Safety

SPECIFIC DANGER AREAS

A\ DANGER - SUFFOCATING

Extreme
danger of
suffocating
exists while
loading or
unloading your
Shuttlekart®.

A\ DANGER - ROTATING CHAIN

Extreme Danger of
amputation exists around
rotating chains and
sprockets. Keep fingers,
hair, loose clothing etc.
clear of moving parts.

A\ DANGER - ROTATING PARTS

Extreme Danger of
death or amputation
exists around rotating
PTO components. Keep
fingers, hair, loose
clothing etc. clear of
moving parts.

A\ WARNING - MOVING AUGER

Danger exists around moving
auger flighting. Although
augers are protected, exercise

caution around
moving auger ‘

components.

A\ WARNING - FOLD LADDER

Danger of Fo”ing exists
from unfolded ladder.
Never allow children
to play on the ladder.
Always fold ladder

when not using it.

A\ WARNING - CRUSHING DANGER

¥

A\ WARNING - NO RIDERS

Under no circumstances
should this machine ever
have riders. Keep all
bystanders, especially
children, clear of this
machine during use.

Danger of crushing
limbs exists when
pivot auger is moving
to lowered position.
Keep limbs clear of
area between auger
and cart frame.

A\ CAUTION -PIVOTING AUGER

2%

A\ CAUTION - PINCHING DANGER

Danger exists of
pinching in the
following areas:
Folding Auger,

Flow Control Gate.
Clear area of dll
bystanders while
unfolding auger and
setting flow control gate.

Danger exists while
pivot auger is
moving. Clear area
of all bystanders
while setting pivoting
auger. Exercise
caution wherever
you see this graphic.

142912 - Shuttlekart 1150  (21-June-2022)



Safety

SAFETY SIGN-OFF FORM

Degelman follows the general Safety Standards specified by the American Society of Agricultural Engineers
(ASAE) and the Occupational Safety and Health Administration (OSHA). Anyone who will be operating
and/or maintaining the Degelman Shuttlekart® must read and clearly understand ALL Safety, Operating
and Maintenance information presented in this manual.

Do not operate or allow anyone else to operate this equipment until such information has been reviewed.
Annually review this information before the season start-up.

Make these periodic reviews of SAFETY and OPERATION a standard practice for all of your equipment. We
feel that an untrained operator is unqualified to operate this machine.

A sign-off sheet is provided for your record keeping to show that all personnel who will be working with the

equipment have read and understand the information in the Operator’s Manual and have been instructed in
the safe operation of the equipment.

SIGN-OFF FORM

Date Employee’s Signature Employer’s Signature

142912 - Shuttlekart 1150  (21-June-2022) -7-



Operation

TO THE NEW OPERATOR OR OWNER

The Degelman Shuttlekart® is designed to
transport grain into and out of locations
where a grain truck or semi may have diffi- 1. Read and understand the Operator's
culty. Unloading may then be achieved into Manual before starting.

a truck trailer or grain hopper.

A OPERATING SAFETY

2. Stop engine, place all controls in neutral,
set park brake and remove ignition key

It is the respor\sibi“fy of the owner or opera- before servicing, adjusting or repairing.
tor to read this manual carefully to learn

how to operate the machine safely, and 3. Keep hands, feet, hair and clothing away
how to set it to provide maximum efficiency. from all moving and/or rotating parts.

Safety is everyone's business. By following
safe operating practices, a safe environment
is provided for the operator and bystanders. 5. Clear the area of bystanders,
especially small children.

4. Do not allow riders.

The manual will take you step-by-step
through your working day. By following the 6. Stay well back from machine when
operating instructions in conjunction with a operating. Keep others away.
good maintenance program your machine
will provide many years of trouble-free
service.

PRINCIPLES OF OPERATION

The Shuttlekart® 1150 can transport up to
1150 bushels of grain into and out of fields.
Augers are driven with PTO. The unloading
auger and drive system are pivoted with a 3" x
16" hydraulic cylinder - giving heights from 4'
to 14' (1219 to 4267 mm).

Grain Tank
Viewing Window

Auger Pivot Cylinder
Auger Fold Cylinder

Auger Transition Box
Pivoting Auger

Auger Spout

Flow Control Cylinder
Flow Control Gate
Horizontal Auger

CONOGO AN

—_

142912 - Shuttlekart 1150  (21-June-2022) -8-



Operation

BREAK-IN

PRE-OPERATION CHECKLIST

Although there are no operational restrictions on the
Shuttlekart® when it is new, there are some mechan-
ical checks that must be done to ensure the long
term integrity of the unit. When using the machine
for the first time, follow this procedure:

A\ IMPORTANT: It s extremely important to follow
all of the Break-In procedures especially those
listed in the “Before using” section below to avoid
damage:

A. Before using:
1. Read Safety Info. & Operator’s Manual.
2. Complete steps in “Pre-Operation Checklist”.
3. Lubricate all grease points.
4. Check all bolt tightness.
5. Check tires. Inflate to 45 PSI (310 kPa).

B. After operating for 2 hours:

1. Check all hardware. Tighten as required.
2. Check all hydraulic system connections.
Tighten if any are leaking.

A IMPORTANT: Be sure to set tractor drawbar to

appropriate distance shown. Failure to do so can
result in driveline damage.

~—16" (406 mm) —~
1-3/8 DIA - 21 SPLINE PTO

1-3/4 DIA - 20 SPLINE PTO
=——20" (508 mm) —=

ﬁ[

A IMPORTANT: Do not use on a tractor equipped
with a PTO shaft adapter to prevent
mismatching of PTO speeds and over
telescoping of the driveline.

It is important for both personal safety and
maintaining the good mechanical condition of
the machine that this pre-operational checklist be
followed.

Before operating the machine and each time there-
after, the following areas should be checked off: {

1. Lubricate the machine per the schedule outlined in
the “Maintenance Section”.

2. Use on|y a tractor with odequate power to pu|| the
Shuttlekart® under ordinary operating conditions.

Minimum: 250 HP (186 KW)

3. Use only a tractor equipped with 1000 RPM PTO.

Set drawbar distance to correct sefting as shown:
(Distance from end of PTO shaft fo center of drawbar pin hole)

16” (406 mm) - 1-3/8 DIA - 21 Spline
20” (508 mm) - 1-3/4 DIA - 20 Spline

A IMPORTANT: Do not use on a tractor
equipped with a PTO shaft adapter to prevent
mismatching of PTO speeds and over telescoping
of the driveline.

4. Ensure that the machine is properly attached to
the tractor using a drawbar pin with provisions
for a mechanical retainer. Make sure that a re-
tainer such as a Klik pin is installed.

NOTE: It is important to pin the draw bar in the
central location only.

5. Tires are shipped from factory at only 25 PSI
(172 kPa) for ease of towing. Inflate to 45 PSI

(310 kPa) before using.

6. Ensure that a safety chain on the hitch is installed.

7. Check oil level in the tractor hydraulic reservoir.
Top up as required.

8. Inspect all hydraulic lines, hoses, fittings and
couplers for tightness. Tighten if there are leaks.
Use a clean cloth to wipe any accumulated dirt
from the couplers before connecting to the trac-
tor’s hydraulic system.

142912 - Shuttlekart 1150  (21-June-2022)



Operation

HOOK-UP / UNHOOKING

HITCH CLEVIS ADJUSTMENT

The Shuttlekart® should always be parked on a
level, dry area that is free of debris and foreign
objects. Follow this procedure to hook-up:

1. Clear the area of bystanders and remove
foreign objects from the machine and working
area.

2. Make sure there is enough room to back the
tractor up to the trailer hitch.

3. Start the tractor and slowly back it up to the
hitch point.

4. Stop the tractor engine, place all controls in
neutral, set park brake and remove ignition key
before dismounting.

5. Use the trailer jack to raise or lower the hitch to
align with the drawbar.

6. Install a drawbar pin with provisions for a
mechanical retainer such as a KLIK pin.
Install the retainer.

7. Install a safety chain between the tractor and

the hitch.

8. Connect the hydraulics. To connect, proceed as
follows:

* Use a clean cloth or paper towel to clean the
couplers on the ends of the hoses. Also clean
the area around the couplers on the tractor.
Remove the plastic plugs from the couplers and
insert the male ends.

* Be sure to match the pressure and return line to
one valve bank.

9. Raise the hitch jack and rotate it 90° to place in
its stowed position.

10. When unhooking from the tractor, reverse the
above procedure.

ADJUSTABLE HITCH CLEVIS

Refer to Figure 3. To adjust the hitch clevis location,
hook-up the tractor to the trailer hitch, following the
procedure in section “HOOK-UP/UNHOOKING”.
Stand back and check to see if the trailer hitch is
parallel to the ground.

Remove the clevis mounting
bolts and move the clevis
up or down as required.

Install the clevis mounting
bolts and locknuts.

Lower the trailer

hitch.

FIXED HITCH TONGUE (Scale Option)

NOTE: If the weigh scales option
was purchased, the front hitch 5%
tongue will be at a fixed height.

142912 - Shuttlekart 1150

(21-June-2022)

-10-



Operation

LOADING

The Shuttlekart® 1150 is designed to hold and
transport 1150 bushels of grain safely. Before
loading, however, take the following precautions:

1. Clear immediate area of all bystanders.

2. Be sure all cleanouts are closed.

3. Be sure flow control gate is completely closed.

UNLOADING

UNFOLDING PIVOT AUGER

The pivot auger is unfolded simply by extending
the auger fold cylinder. In time, however, the
turn buckle jack at the auger joint will have to be
adjusted (see adjustments).

The correct setting for the turnbuckle jack is
determined as follows:

1. Extend auger fold cylinder.

2. As auger moves into unfolded position, listen for
the sound of the lock plate clicking into place.
There should be an distinctly audible "click" of
steel on steel as unfolding finishes.

3. If the lock plate does not click or the click is
barely audible, you will need to adjust the
turnbuckle jack. - See Adjustments Section.

A DANGER

Flowing grain traps and
suffocates victim in seconds!

You can die in seconds in
flowing grain!

Turn Buckle
Jack

Auger Fold
Cylinder

142912 - Shuttlekart 1150  (21-June-2022)

-11-




Operation

SETTING UNLOAD HEIGHT

Unloading height is set by extending or retracting
the auger pivot cylinder. Unloading range is from
approximately 4' to 14' (1219 to 4267 mm).

15'-8"
(4784,

13-5"
(4114)

A\ IMPORTANT: Exercise extreme caution while set-
ting, loading or unloading the Shuttlekart®. The
following dangerous situations exist: Drowning,
rotating driveline, rotating auger and crushing or
pinching due to moving pivot auger.

UNLOADING WA R N I N G

The Flow Control Gate

2'-7" (790)
L

The flow control gate effectively regulates the
amount of grain moving into the horizontal auger.
It is adjusted by extending or retracting the 3" x 8"
hydraulic cylinder shown.

The degree to which the gate is open can be seen

on the OPEN/CLOSED gauge at the front of the 1. !:iVOtiI?g auger may cause injury
Shuttlekart®. if caution is not exercised.
2. Stay clear of pivoting auger
\. _ While in motion. )

Use the following procedure for unloading:

1. Position Shuttlekart® and truck/auger as
desired.

2. Start augers running BEFORE opening flow
control gate. Commence unloading.

3. If unloading slows or stalls it may be due to
overloading the augers. Lower flow control as
required.

4. If augers are loaded before running and cannot
start, it may be necessary to close off the flow
control gate and allow some grain to pass
through cleanouts until the augers can start
running.

A IMPORTANT: To avoid damage fo the Shuttlekart® CLOSED
and Un/oadlng auger, do not drive or fransport
with a fully loaded unloading auger. Always close
flow control gate and allow auger to clean out if
stopping auger during unloading.

142912 - Shuttlekart 1150  (21-June-2022) -12-



Operation

TRANSPORT

NOTE: Shuttlekart® is created primarily for
transporting grain from the field to either a truck
or bin. It is not recommended that it be used to
haul grain extensive distances.

Use the following guidelines while transporting the
Shuttlekart®:

1. MAXIMUM RECOMMENDED TRANSPORT
SPEED: 30 km/h or 19 mph. (Road Conditions.
Field speeds may be lower.)

2. Fully raise and fold pivot auger info transport
position.

3. Be sure hazard lights are flashing and SMV

decal is visible.
4. Use a safety chain.
5. Fold retractable ladder.
6. Be sure cleanouts are closed.
A\ IMPORTANT: UNDER NO CIRCUMSTANCES

SHOULD THERE EVER BE RIDERS WHILE THE
SHUTTLEKART® IS IN TRANSPORT.

A\ IMPORTANT: 7o avoid damage o the Shuttlekart®
and unloading auger, do not drive or transport
with a fully loaded unloading auger. Always close
flow control gate and allow auger to clean out if
stopping auger during unloading.

A\ TRANSPORT SAFETY

1. Use only a drawbar pin with
a mechanical retainer, and a
safety chain.

2. Clean the SMV sign, lights and
reflectors before starting.

3. Always use hazard flashing
lights on tractor.

4. Travel at a safe speed.

Use care when making corners
or meeting traffic. )

14 -5V
(4404)

19 -
(3705)

142912 - Shuttlekart 1150  (21-June-2022)

-13-




Operation

CLEANOUT

Cleanout is achieved in two ways. There are two
cleanout doors that run the full length of the hori-
zontal auger, and there is a cleanout door at the
bottom of the auger transition box.

1. The bottom cleanout doors are controlled by a
pair of over-centre lever handles. Open and
closed positions are as shown. The door should
close quite firmly, but not so firm that one
person cannot close it.

NOTE: If grain is escaping through these
cleanout doors, it may be necessary to re-adjust
the mechanism to assure proper closing. (See
Adjustments Section).

2. The transition box cleanout consists of a plate
that slides in and out of the auger transition
box. It is locked into place by the 3/8" x 1-4"
bolt shown.

NOTE: Be sure to replace 3/8" bolt firmly after
cleanout has been completed.

{ll cLosep posimon

OPEN POSITION

142912 - Shuttlekart 1150  (21-June-2022) -14-




Operation

STORAGE

Since the unit can be used in extremely adverse

conditions during the season, the machine should be A STO RAG E SAFETY

carefully prepared for storage to ensure that all dirt,
mud, debris and moisture has been removed.

1. Store in an area away from
human activity.

Follow this procedure when preparing to store: .
2. Do not allow children to play on

1. Wash the entire machine thoroughly using a or around the stored unit.

water hose or pressure washer to remove all 3. Be sure retractible ladder is up
dirt, mud, debris or residue. ) )
g J

2. Inspect all parts to see if anything has become
entangled in them. Remove the entangled
material.

3. Lubricate all grease fittings to remove any
moisture in the bearings.

4. Inspect all hydraulic hoses, fittings, lines and
couplers. Tighten any loose fittings. Replace any
hose that is badly cut, nicked or abraded or is
separating from the crimped end of the fitting.

5. Touch up all paint nicks and scratches to prevent
rusting.

6. Oil the exposed rams on the hydraulic cylinder
to prevent rusting.

7. Open cleanouts to allow any moisture to escape
and prevent freezing over wintfer.

8. Select an area that is dry, level and free of

debris.

142912 - Shuttlekart 1150  (21-June-2022) -15-



Service & Maintenance

SERVICE
BRICANTS A\ MAINTENANCE SAFETY

1. Grease: Use an SAE multipurpose grease
with extreme pressure (EP) performance. Also 1. Read Operator's Manual before
acceptable is an SAE multipurpose lithium base | servicing, or maintaining
greee machine.

2. Oil: The Shuttlekart® 1150 is equipped with an 2. Stop tractor engine, set park

- )

automatic oiler that lubricates the chains. It is

activated when the flow control cylinder is used. brake and remove ignition key

It is important to maintain the level of oil in the before servicing, adjusting,

reservoir fo ensure it functions properly. repairing or maintaining.
IMPORTANT: Use new 30 weight oil. In cold 3. Be careful when working around
weather use a SAE 10 or a mixture of two parts or maintaining a high pressure
oil with one part diesel fuel. A more detailed hydraulic system. Wear the
recommendation is as follows: proper hand and eye protection

Below 20 °F (Below -7 °C) - SAE 10 when searching for a pin hole leak
20-40 °F (-7 to 4 °C) - SAE 20 in a hose or fitting.

40-100 °F (4 to 38 °C) - SAE 30

100-120 °F (38 to 49 °C) - SAE 40 4. Place safety stands or large

120-140 °F (49 to 60 °C) - SAE 50 blocks_ under t!le frame before
removing the tires or working
3. Storing Lubricants: Your machine can operate at beneath the machine.
top efficiency only if clean lubricants are used. \_ )

Use clean containers to handle all lubricants.
Store them in an area protected from dust,
moisture and other contaminants.

MAINTENANCE CHECKLIST
GREASING Weekly - 40 Hours
Use the Maintenance Checklist provided to keep a * Grease Driveline Components

record of all scheduled maintenance: « Grease Cylinder Pins

1. Use only a hand-held grease gun for all - Flow Control Cylinder
greasing. - Auger Fold Cylinder

- Auger Pivot Cylinder
2. Wipe grease fitting with a clean cloth before

greasing, fo avoid injecting dirt. ® Check automatic oiler reservoir level

3. Replace and repair broken fittings immediately. Seasonal - 200 Hours
® Oil chains during first start-up of season

4. If fittings will not take grease, remove and clean or after long periods of inactivity

thoroughly. Also clean lubricant passageway. _ _

Replace fitting if necessary. * Grease all Bearings Units

- Horizontal Auger - front and rear

5. Inject grease until you see grease being - Pivot Auger - top and bottom

expelled from the bearing or bushing areas. - PTO Bearing by hitch

e Grease Folding Auger Hinge Pin and
components

142912 - Shuttlekart 1150  (21-June-2022) -16-



Service & Maintenance

ADJUSTMENTS
ADJUSTING TURNBUCKLE JACK

As time goes on, it will be necessary to tighten the
joint on the folding auger. This procedure should be
done once annually.

1. Refer to Figure 12. Loosen Jam Nut from body
assembly.

2. To adjust length of turnbuckle jack, turn the
body assembly in small increments until desired
length is reached.

NOTE: It may only be necessary to lengthen the
jack a small amount. A quarter turn at a time
will likely be sufficient.

ADJUSTING CLEANOUT DOORS

As time goes on, it may be necessary to tighten the
cleanout doors. This procedure should be done
once annually.

Threaded Rod

1. Refer to Figure 13. Open cleanout mechanism.
Assembly

Handle

2. Loosen 5/8" Spacer Nut. 5/8” Assembly

3. To tighten door, turn threaded rod assembly
towards the LH 5/8" Pin. Be sure 5/8" Spacer
Nut is tightened when finished.

4. To loosen door, turn threaded rod assembly
towards the RH 5/8" Pin. Be sure 5/8" Spacer
Nut is tightened when finished.

NOTE: It may only be necessary to adjust the
cleanout door a small amount. A quarter to half
turn of the threaded rod assembly at a time will
likely be sufficient.

142912 - Shuttlekart 1150  (21-June-2022) -17-



Service & Maintenance

BOLT TORQUE
CHECKING BOLT TORQUE

The tables shown below give correct torque values
for various bolts and capscrews. Tighten all bolts

to the torques specified in chart unless otherwise
noted. Check tightness of bolts periodically, using
bolt torque chart as a guide. Replace hardware with
the same strength bolt.

IMPERIAL TOROUE SPECIFICATIONS

BOLT BOLT TORQUE
DIAMETER SAE 5 SAE 8
"A" N.m  (ft-Ib) N.m  (ft-lb)
1/4" 12 9) 16 (12)
5/16" 24 (18) 34 (25)
38" 41 30) 51 (45)
mne" 63 50 95 (70)
12" 101 (75) 149  (110)
9/16" 150 (110) 210  (155)
5/8" 210 (155) 200 (215)
3/4" 365 (270) 520  (385)
8" 590 (435) 840  (620)
1" 895 (660) 1250  (930)

SAE-2  SAE-5 SAE-8

METRIC TOROUE SPECIFICATIONS

BOLT BOLT TORQUE

DIAMETER 8.8 10.9

Ko N.m  (fi-Ib) Nm  (ft-b)
M3 5 (4) 1.8 (1.3)
M4 3 22) 45 (3.3)
MS 6 ) 9 %)
M6 10 0] 15 (11)
M8 25 (18) 35 (26)
M10 50 (37 70 (52)
MI12 9 (66 125 92)
M14 140 (103) 200 (148)
M15 25  (166) 310 (228)
M20 435 (321) 610 (450)
M24 750  (553) 1050  (774)

% \ ¢ \
13-8 ¢

HYDRAULIC FITTING TORQUE

TIGHTENING FLARE TYPE TUBE FITTINGS *

1. Check flare and flare seat for defects that might
cause leakage.

2. Align tube with fitting before tightening.

3. Lubricate connection and hand tighten swivel nut
until snug.

4. To prevent twisting the tube(s), use two wrenches.
Place one wrench on the connector body and
with the second tighten the swivel nut to the
torque shown.

* The torque values shown are based on lubricated
connections as in reassembly.

Recommended
Turns to Tighten
Tube  NutSize (After Finger
Size Across Torque Value* Tightening)
0)0] Flats
(in.)  (in) (N.m) (Ib-fy  (Flats) (Turns)
3/16 7/16 8 6 1 1/6
1/4 9/16 12 9 1 1/6
5/16 58 16 12 1 1/6
38 11/16 24 18 1 1/6
12 8 46 34 1 1/6
5/8 1 62 46 1 1/6
3/4 1-1/4 102 75 3/4 1/3
7/8 1-3/8 122 90 3/4 1/8

142912 - Shuttlekart 1150  (21-June-2022)

-18-



Service & Maintenance

HYDRAULIC CYLINDER REPAIR

When cylinder repair is required, clean off unit,
disconnect hoses and plug ports before removing
cylinder.

NOTE: Complete rebuilt cylinders may be available.
Contact your dealer for further information.

DISASSEMBLY

1. Loosen lock ring and turn off end cap.

2. Carefully remove piston, rod and cap
combination.

3. Disassemble piston from rod by removing lock
nut.

NOTE: DO NOT clamp rod by chrome surface.
4. Slide off end cap.
5. Remove seals and inspect all parts for damage.

6. Install new seals and replace damaged parts with
new components.

Lock
Nut

Rod

O-ring

. Assembly

ASSEMBLY
1. Reinstall rod through end cap.

2. Secure piston to rod with lock nut.
Torque to 225 ft-lb (305 N-m).

3. With cylinder body held gently in a vise, insert
piston and rod combination using a slight rocking
motion.

4. Thread lock ring fully onto barrel.

5. Turn end cap fully against lock ring then back off
end cap to align ports.

6. Tighten lock ring against end cap using a punch
and hammer.

COMMON DEGELMAN

CYLINDER COMPONENTS
Barrel
Lock
Ring
End
Cap

Wear
Ring
Rod Wiper \ By
Rod Seal
Seal 5

Pin
Assembly

>0

Shoulder Washer
Bolt

142912 - Shuttlekart 1150

(21-June-2022)

-19-



Service & Maintenance

WHEEL HUB REPAIR

A\ IMPORTANT: Be sure fo block up unit securely

before removing tires.

DISASSEMBLY

1. Un-bolt dust cap.

. Remove cotter pin from nut.
. Remove nut and washer.

. Pull hub off spindle.

. Dislodge the inner cone bearing and dust seal.

o O A WON

. Inspect cups that are press fitted into hub for pits
or corrosion and remove if necessary.

7. Inspect and replace defective parts with new

ones.
COMMON HUB & SPINDLE
COMPONENTS Hub
Dust
Seal

Spindle
Inner
Cone

ASSEMBLY

1. If cups need replacing, be careful to install
them gently and evenly into hub until they are
fully seated.

2. Apply a thick wall of grease inside hub. Pack
grease in cones.

3. Install dust seal as illustrated, and inner cone.

4. Position hub onto spindle and fill surrounding
cavity with grease.

5. Assemble outer cone, washer and nut.

6. Tighten nut while rotating hub until there is a
slight drag.

7. Turn nut back approximately 1/2 turn to
align cotter pin hole with notches on nut.

8. Install cotter pin and bend legs sideways over
nut.

9. Fill dust cap half full of grease and gently tap
into position.

10. Pump grease into hub through grease fitting
until lubricant can be seen from dust seal.

Cotter
0 = Gl Dust Cap
Gasket
=g
Dust
Cap
Bolt
Outer Slotted Dust
Cone Nut Cap

142912 - Shuttlekart 1150  (21-June-2022)



Troubleshooting

TROUBLESHOOTING

In the following section, we have listed some of

the problems, causes and solutions that you may
encounter. If you encounter a problem that is
difficult to solve, even after having read through this
troubleshooting section, please call your local dealer
or distributor. Before you call, have this manual and

the serial number from your unit ready.

PROBLEM

CAUSE

SOLUTION

Hydraulics creep down
during operation.

Tractor hydraulic leak.

To verify, raise auger half way up, disconnect at fractor.
Observe if auger creeps down. If not repair tractor hydraulics.

Damaged hose or
fittings.

Search for leaks with a piece of paper (not by hand). Repair as
necessary.

Oil accumulation on

Hydraulic cylinder leak.

Replace seals or damaged components.

cylinder shaft.
Oil bypassing sedls. Seal manufacturer advises that small amounts of oil getting past
sedls is desirable. If problem becomes excessive, replace secls.
Unload too slow. Augers may be When unloading, start auger before opening flow control gate.
Unload stalls. overloaded. If grain is already in augers, it may be necessary to allow some
of it to escape through the cleanout. (Note: Do not drive with
un/oading auger full. Clean out Unloading auger before all transport.)
Cleanout latch Tighten latch assembly annually. See adjustments.
Grain escaping through | assembly too loose.
cleanout.
Neoprene seal may be Replace as required.
worn or missing.
Neoprene seal may be Replace as required.
Grain escaping through | worn or missing.

joint in pivot auger.

Pivot auger locking
assembly too loose.

Tighten locking assembly annually. See adjustments.

142912 - Shuttlekart 1150

(21-June-2022)

-21-




Specifications

UNLOADING AUGER CONFIGURATIONS & GENERAL DIMENSIONS

15'-8"

(4784)

Auger Spout
removed.

135"
(4114)

L With Auger
] Spout.
55° (MAX) | &
4'-3"(1301) L !
Auger Spout
Extended

18° (MIN)

\ (790)
i

11-10" T \
(3607)

10-8"
(3251)

&-4"
(1933)

Fully Raised & Fully Lowered Positions

145"
(4404)

120 -7
(3705)

Folded/Transport Position

142912 - Shuttlekart 1150  (21-June-2022) -22-



Specifications

1150 Bushel Capacity

(with Roll-Tarp not shown)

3" x 16" DIL
Auger Pivot
Cylinder

Sight Window
Flow Control Indicator

Heavy Duty

All Non-Skid
1000 RPM PTO 312" x 16/ DIL VA35 51-32
Heavy Duty c/w 20 or 21 Spline Auger Fold Cylinder 20 Ply Tires

Jack

SPECIFICATIONS
OTHER FEATURES AND SPECIFICATIONS
® 1150 Bushel Capacity * Auger Spout (Flexible/Removable).
® Pivot Auger Design * Auger Unloading Light.
e Self-Supporting Box Design ® 200 bushels/minute unloading time (approx).
e Full Length Bottom Cleanout. * Shut-off Flow Control Gate.
* Cleanout on transition box. ® Full Pitch 5/16" Flighting.
* Double #60 long life auger drive chain. * Heavy Duty Gearbox & Driveline.
* Automatic Chain Oiler. * Large Sight Glass.
e Fully Shielded. e ANS VA35.5L-32 20 Ply Tires.
* Floating Bearing at end of unloading auger. * High Frame Clearance.
® Inside steps & catwalk. * Heavy Duty Roll-Up Tarp Package.
® Integral frame/axle design. * Fold-Away Ladder.
® 4" x 10" x 3/8W frame material. * Lighting Package.
* Heavy Duty Jack. * Optional Weigh Scales Package.

e Self-adjusting chain tighteners.

142912 - Shuttlekart 1150  (21-June-2022) -23-



Warranty

2 Year

Limited Warranty - Agricultural Products

Degelman Industries LP (“Degelman”) warrants to the original purchaser of any new Degelman equipment, purchased
from an authorized Degelman dedler, that the equipment will be free from defects in material and workmanship for a
period of two (2) years from the date of delivery, for non-commercial use (including farm, institutional, government, and
municipality) and (1) year from the date of delivery for commercial use. The obligation of Degelman to the purchaser
under this warranty is limited to the repair or replacement of defective parts in the first year and to the provision, but not
the installation of replacement parts in the second year. Degelman reserves the right to inspect any equipment or parts
which are claimed to have been defective in material or workmanship.

This warranty limits its replacement or repair coverage to what is consistent with the warranty of Degelman’s suppliers of
purchased components.

Replacement or repair parts installed in the equipment covered by this limited warranty are warranted for ninety (90)
days from the date of delivery of such part or the expiration of the applicable new equipment warranty period, which ever
occurs later. Warranted parts shall be provided at no cost to the user at an authorized Degelman dealer during regular
working hours. Warranted replacement parts will either be replaced or rebuilt at Degelman’s discretion.

Disclaimer of implied warranties & consequential damages

This warranty shall not be interpreted to render Degelman Industries LP liable for injury, death, property damage or dam-
ages of any kind, whether direct, consequential, or contingent to property. Without limiting the generality of the forego-
ing, Degelman shall not be liable for damages resulting from any cause beyond its reasonable control, including, without
limitation, loss of crops, any expense or loss of labour, supplies, rental machinery or loss of use.

No other warranty of any kind whatsoever, express or implied is made with respect to this sale; and all implied warranties
of merchantability and fitness for a particular purpose which exceed the obligations set forth in this written warranty are
hereby disclaimed and excluded from this sale. This exclusion shall not apply in any jurisdiction where it is not permitted
by law.

This limited warranty shall not apply:

1. If, in the sole opinion of Degelman, the unit has been subjected to misapplication, abuse, misuse, negligence
accident or incorrect off-site machine set-up.

2. To any goods that have sustained damage or deterioration attributable to a lack of routine maintenance (eg. Check
and Re-torque of fastening hardware, Hydraulic fluid purities, drive train alignments, and clutch operation)

3. If parts not made or supplied by Degelman have been used in the connection with the unit, if, in the sole judgement
of Degelman such use affects its performance, safety, stability or reliability.

4. If the unit has been altered or repaired outside of an authorized Degelman dealership in a manner which, in the sole
judgement of Degelman, affects its performance, safety, stability or reliability.

5. To expendable or wear items such as (eg. Harrow tines, Rock Picker and Rock Rake wear teeth and replaceable
bushings and pins.) and any other items that in the company’s sole judgement are a wear item.

No employee or representative of Degelman Industries LP is authorized to change this limited warranty in any way or
grant any other warranty unless such change is made in writing and signed by the Degelman Service Manager.

This limited warranty is subject to any future availability of supply, which may directly affect Degelman’s ability to obtain
materials or manufacture replacement parts.

Degelman reserves the right to make improvements in design or changes in specifications at any time, without incurring
obligations to owners of equipment previously delivered.

This limited warranty is subject to compliance by the customer to the enclosed Retail Customer’s Responsibility Under
Degelman Warranty.

Make certain the warranty registration card has been forwarded to: Degelman Industries LP
Box 830 -272 Industrial Dr.
Regina, SK, Canada S4P 3B1

142912 - Shuttlekart 1150  (21-June-2022) -24-



Warranty

Retail Customer’s Responsibility Under Degelman Warranty.

It is the retail customer and/or Operator’s responsibility to read the Operator’s Manual, to operate, lubricate, maintain
and store the equipment in accordance with all instructions and safety procedures. Failure of the operator to read the
operators manual is a misuse of this equipment.

It is the retail customer and/or operators responsibility to inspect the product and to have any part(s) repaired or replaced
when continued operation would cause damage or excessive wear to other parts or cause safety hazard.

It is the retail customer’s responsibility to deliver the product to the authorized Degelman dealer, from whom he purchased
it, for service or replacement of defective parts, which are covered by warranty. Repairs to be submitted for warranty
consideration must be made within forty-five days of failure.

It is the Retail Customer’s responsibility for any cost incurred by the dealer for hauling of the product for the purpose of
performing a warranty obligation or inspection.

WARRANTY INFORMATION
Make certain the warranty registration card has been forwarded to: Degelman Industries LP
Box 830 -272 Industrial Dr.
Regina, SK, Canada
S4P 3B1

Always give your dealer the serial number of your Degelman product when ordering parts or requesting ser-
vice or other information.

The serial number is located on the machine as shown in the diagram below. In the space provided record the

model number, the serial number and the date of purchase to assist your dealer in providing you with prompt
and efficient service.

SERIAL NUMBER:

MODEL NUMBER:

DATE OF PURCHASE:

Serial Number
Plate Location

142912 - Shuttlekart 1150  (21-June-2022) -25- © 2022 Degelman Industries LP






Parts Section

SHowftiekaaord

1150

TABLE OF CONTENTS - PARTS SECTION

Flow control gate components
Cleanout components
Horizontal auger components
Unloading auger components
Driveline / Gearbox components
Hydraulic components
Avutomatic oiler

Hydraulic cylinders

Electrical wiring

Other components

Front hitch components
Weigh scales - Optional
Roll-up tarp

Hub / Spindle / Wheel components

28
29
30-31
32-34
35-39
40
4
42
43-45
46-47
48
49
50-51

52

DEGELMAN INDUSTRIES LP

BOX 830-272 INDUSTRIAL DRIVE,
REGINA, SK, CANADA, S4P 3Bl
FAX 306.543.2140 PH 306.543.4447

1.800.667.3545 DEGELMAN.COM

A\ IMPORTANT:

[

READ MANUAL



Flow Control Gate Components

FLOW CONTROL GATE LOCATION OVERVIEW

—
_— &‘Hl\_'ﬂ : N '
o . -
3 \_]22739 - Flow \
s Control Cylinder (1) N o —

y 'O. LN (See Hydraulic \
A A Cylinder section) \ < ,

=

(Front Detail View) B gﬂ%‘w ) \ N
=L —
ﬁg‘ [Togcio) ( o] _ A

Flow Control Gate Components

==

FLOW CONTROL GATE COMPONENTS

245890 - Rockshaft Assembly (1)

117110 - Bushing, 1-1/4 x 1 x 3/4 (1) 120005 - Connector Link

- #100 STD (4)
118849 - Cotter Pin, 1/4 x 2-1/2 (1)
245894 - Indicator Shaft (1) 120050 - Roller Chain,

#100 - 11 link (2)

: L 118503 - Lock washer, 3/8 (1)
\245269 -Dial Indicator (1)

cLosee 118005 - Bolt, 3/8 x 1 UNC (1)

OPEN

245895 - Gate Assembly (1)

142485 - Decdl,
Open/Closed (1)

142912 - Shuttlekart 1150  (21-June-2022) -28-



Cleanout Components

CLEANOUT DOORS LOCATION OVERVIEW

- : — | =
P e ) TE P _.
\ 4 - ISLTOIL A N7 il
\ ? 2 :\ -',{':.7 - -.\!_ - ——— = fﬁﬁf@_
[ :_'J;;;g. fo p N _.
(Front Detail View) I
(Front Cleanout (Rear Cleanout
Door) Door)

142500 - Decal, Danger - Rotating Auger (1)

CLEANOUT DOORS

118447 - Lock nut, 5/8 GRC Unitorque (4)
118026 - Bolt, 5/8 x 2 UNC (4) \a

245905 - Front Cleanout Door, 92-1/4 (1)
(c/w 245907 - Seal, 3/8 x 5)

118420 - Lock nut, 1/2 UNC
Unitorque (2)

245246 -Handle Assembly (2)

118112 - Bolt, 1/2 x 3 UNC (2)

245255 - Pin, 5/8 UNC - LH (2)

245250 - Rod Assembly, Threaded (2)
(c/w 245252 - Spacer Nut, 5/8)

245254 - Pin, 5/8 UNC - RH (2)

245900 - Rear Cleanout Door, 80 (1)
(c/w 245902 - Seal, 3/8 x 5)

142912 - Shuttlekart 1150  (21-June-2022) -29-



Horizontal Auger Components

HORIZONTAL AUGER LOCATION OVERVIEW

(See Front Transition
Box Detail)

(See Middle
Support Detail)

(See Rear Bolt
Plate Detail)

I‘:_:;w%

245875 - Rear Horizontal Auger Assy (1)

118009 -
REAR BOLT PLATE DETAIL 1850
118587 -
. L 245920 -
117018 - Bearing Assembly, 4H - 1-15/16

117017 - Flange casting, 4H (1) o=
117015 - Bearing insert, omid
w/locking 1-15/16 (1) .
117016 - Lock collar ol
1-15/16 (1) \
]
= 11 et
=}
=il
=] pm il
[* -
118026 - Bolt, 5/8
x 2 UNC (4) 245885 - Spacer Bushing, 2-1/4 OD (1)

245877 - Front Horizontal Auger Assy (1)

Bolt, 1/2 x 1-1/4 UNC (9)
Lock washer, 1/2 (9)

Flat washer, 1/2 - F436 (9)
Bolt Plate, 3/8 (1)

118927 - Bolt, 5/8 x 4-1/2 GR8 UNC (2)
118447 - Lock nut, 5/8 GRC Unitorque (2)

245973 - Tailshaft, 1-15/16 (1)

118407 - Nut, 5/8 UNC (4)
118508 - Lock washer, 5/8 (4)

142912 - Shuttlekart 1150  (21-June-2022)



Horizontal Auger Components

MIDDLE SUPPORT DETAIL
245917 - Bearing Support Assembly (1)
245918 - Bearing Housing (1)

118927 - Bolt, 5/8 x 4-1/2 GR8 UNC (2)
118447 - Lock nut, 5/8 GRC Unitorque (2)

117015 - Bearing insert, w/locking 1-15/16 (1)
117016 - Lock collar 1-15/16 (1) \
@ @ d
E‘L’;j 1.1; \
245974 - 20;?'/?65"0& - 118011 - Bolt, 1/2 x 1-1/2 UNC (4)
x 118504 - Lock washer, 1/2 (4)

118927 - Bolt, 5/8 x 4-1/2 GR8 UNC (2)
118447 - Lock nut, 5/8 GRC Unitorque (2)

FRONT TRANSITION BOX DETAIL

117018 - Bearing Assembly, 4H - 1-15/16
117017 - Flange casting, 4H (1)

245885 - Spucer Bushing, 2-1 /4 oD (]) 117015 - Beuring insert,

245975 - Tailshaft, 1-15/16 (1) w/locking 1-15/16 (1)
118927 - Bolt, 5/8 x 4-1/2 GR8 UNC (2) 117016 - Lock collar 1-15/16 (1)
118447 - Lock nut, 5/8 GRC Unit 2 | =2
ock nut, 5/ ni orquey n‘a. ' =9

=]
L ETl 18026 - Bolt, 5/8 x 2 UNC (4)
ﬂ% 118407 - Nut, 5/8 UNC (4)

118508 - Lock washer, 5/8 (4)

142912 - Shuttlekart 1150  (21-June-2022) -31-



Unloading Auger Components

1 Note: Roll up and bush
1 plastic sheet bearing into
: Shuttlekart frame tube.

. 1 Align split with stop tab
] ! welded to inside of tube.

I445272 - Bearing, plastic -

3/16 x 31 x 38 (1)

245991
243746

118011 -

142500 -
142504
142503 -
142530 -

UNLOADING PIVOT AUGER OVERVIEW

133085 - Downspout Assembly (1)

133074 - Strap-fixed, ¢/w hook (1)
142540 - Decal, Important - Disconnect (1)
133086 - Downspout-trans (1)
133073 - Strap-adjustable (1)
133076 - Buckle-strap,

m/fm - plastic (2)

133075 - Strap-extension,
- 5 hole (2)

245638 - Rubber Seal - 3/8 x 5/8 EPDM (1)

117087 -
118456 -
- Lock Plate Assembly (1)

- Bolt, 1 x 4-1/2 ¢/w grease fig. (1)
(118336 - Grease fitting, 1/4-28)
245229 - Hinge Pin Assembly (1)

118512 - Flat washer, 1/2 - F436 (1)
Bolt, 1/2 x 1-1/2 UNC ('I)

Decal, Danger - Rotating Auger (1) w
- Decal, Warning - Pinching Hazard (1)

Decal, Warning - Pivoting Auger (1) —W
Decal, Important - Fold Auger (1) \

133087 - Downspout-cone (4)

118746 - Bolt, elev-fang
5/16 x 1-1/4 UNC (10)

118538 - Flat washer, 5/16 (10)
118718 - Lock nut, 5/16 UNC (10)

117087 - Bushing, 1-1/4 x 1 x 1 (1)
118336 - Grease fitting, 1/4-28 (1)——

118930 - Pin Assembly, 1 (2)
118924 - Flat washer, .591 ID x .905 OD (2)
118796 - Shoulder bolt, 1/2 UNC GRS (2)
245980 - Turnbuckle, c/w pins (1)

Bushing, 1-1/4 x 1 x 1 (2)
Lock nut, 1 UNC (1)

142912 - Shuttlekart 1150  (21-June-2022)

-32-



Unloading Auger Components

AUGER SUPPORT DETAIL

118628 - Bolt, 1/2 x 5-1/2 UNC (1)

133071 - Rubber Bumper - “Y” (1)
118292 - Bolt, 1/2 x 1-3/4 UNC (2)

118420 - Lock nut, 1/2 UNC Unitorque (1)

245631 - Holder, Rubber Bumper (1)

118512 - Flat washer, 1/2 - F436 (2)
118504 - Lock washer, 1/2 (2)
118405 - Nut, 1/2 UNC (2)

245940 - End Auger
Tube Assembly (1)

(See Auger
Support Detail)

122728 - Auger
Fold Cylinder (1)

245882 - Auger Assembly
-Upper (1)

(See Hydraulic
Cylinder section)
245925 - Transition Box
Tube Assembly (1)
(See Auger
Joint Detail)
( 245880 - Auger Assembly
See Lower Lo 1
Cleanout wer 1) AUGER JOINT DETAIL
Detail) 118907 - Roll Pin - 5/16 x 3 (I)A
118906 - Roll Pin - 1/2 x 3 (1) \
Y 4
2 ® 245226 - Cog Assembly (1) s ‘
. . )
245670 - Bearing Housing Assembly ©
54 245671 - Bearing Housing (1)

® 117141 - Bearing Insert (1)

118927 - Bolt, 5/8 x/ 245977 - Tapered Shaft (1)
4-1/2 GR8 UNC (2)

118927 - Bolt, 5/8 x 4-1/2
245975 - Tail Shaft (1) GR8 UNC (2)

118447 - Lock nut, 5/8
GRC Unitorque (2)

118218 - Carriage Bolt,
1/2x1-1/2 (2)

118512 - Flat washer,
1/2 FA36 (2)
118420 - Lock nut, 1/2
UNC Unitorque (2)

118447 - Lock nut, 5/8
GRC Unitorque (2)

142912 - Shuttlekart 1150  (21-June-2022)



Unloading Auger Components

UPPER AUGER DETAIL
117018 - Bearing Assembly, 4H - 1-15/16

117016 - Lock collar 1-15/16 (1)

117015 - Bearing insert,
w/locking 1-15/16 (1)

117017 - Flange casting, 4H (1)

143109 - Compression Spring (4)

118447 - Lock nut, 5/8 GRC Unitorque (2)

/}/ 118037 - Bolt, 5/8 x 6 UNC (4)
/

129037 - Light Assembly
(c/w hardware)

Nut & lock washer 1/2 UNC

Nut5/16—\
Bolt 5/16 x 2 UNC ) ‘

118908 - Roll Pin - 3/8 x
2-1/4(1)

245976 - Tail Shaft (1)

118927 - Bolt, 5/8 x 4-1/2
GR8 UNC (2)

118447 - Lock nut, 5/8
GRC Unitorque (2)

LOWER CLEANOUT DETAIL

142501 - Decal, Warning
- Crushing Hazard (1)

245710 - Cleanout Gate (1)

142500 - Decal, Danger
- Rotating Auger (1)

118511 - Flat washer, 3/8 (1)
118005 - Bolt, 3/8 x 1 UNC (1)

117151 - Bearing Assembly, 4H - 1-15/16 HD

117152 - Flange casting, 4H - #F310D1 (1)

117153 - Bearing insert 1-15/16
#UEL310-115D1W3 (1)

117154 - Lock collar, #UEL310-115W3 (1)

118447 - Nut, 3/4 UNC (4)
118509 - Lock washer, 3/4 (4)
245972 - Bushing, Stepped 3 OD (1)

P o 118043 - Bolt, 3/4 x 2 UNC (4)

142912 - Shuttlekart 1150  (21-June-2022) -34-



Driveline/Gearbox Components

DRIVELINE/GEARBOX LOCATION OVERVIEW

(Refer to Horizontal
Auger Gearbox
Components)

(Refer to Front
PTO Bracket
Components)

(Refer to Unloading
Auger Gearbox
Components) Eﬂﬂ}]

UNLOADING AUGER GEARBOX COMPONENTS
*Models with serial #1295 or earlier use dlternative partsin ()~ .----—-- ! 120049 - Roller Chain, #D60 - 73 Link (1)

[ i 245951 - S, ket, D60B26 - 1-15/16 (1
120081 - Roller Chain, #D60 - 75 Link (1) : proce 6

(*120049 - Roller Chain, #Dé0 - 73 Link )
120042 - Connector Link, #D60 - STD (1)
— 118008 - Bolt, 1/2 x 1 UNC (2)
— 118504 - Lock washer, 1/2 (2)

—— 245713 - Lower Shield Assembly (1)
— 142359 - Decal, Warning - Rotating Parts (1)
122071 - Sprocket, D60B30 - 1-15/16 (1)
245277 - Key, 1/2 x 1/2 x 2-1/2 (1)

142507 - Decal, Importuntl
- Oil Chain (1)

124008 - Chain Tightener

Base-Rosta (1) 245341 - Chain
Tightener Block (1)

118539 - Flat washer,

3/4 SAE (3)

(Use washers as shims to
center block on chain)

118422 - Lock nut, 3/4 (1)

118722 - Bolt, 3/4 x 3-1/2 (1) —
118435 - Nut, Jam - 3/4 (1)
118539 - Flat washer, 3/4 SAE (1)

__________________________________________________

245950 - Sprocket, D60B22 - 1-3/4 (1)
(*122066 - Sprocket, D60B18 - 1-3/4 )
245276 - Key, 3/8 x 3/8 x 2 (1)

142912 - Shuttlekart 1150  (21-June-2022) -35-

_________

245718 - Optional Kit, Roller Chain & Sprocket - comes with...




Driveline/Gearbox Components

HORIZONTAL AUGER GEARBOX COMPONENTS

*Models with serial #1295 or earlier use dlternative parts in ()

120082 - Roller Chain, #D60 - 53 Link (1)
(*120046 - Roller Chain, #D60 - 51 Link )

120042 - Connector Link, #D60 - STD (1)

245950 - Sprocket, D60B22 - 1-3/4 (1)
(*122066 - Sprocket, D60B18 - 1-3/4 )

245277 - Key, 1/2 x 1/2x 2-1/2 (1)

122071 - Sprocket, D60B30
-1-15/16 (1)

245276 - Key, 3/8 x
3/8x2(1)

119454 - Gearbox
1:1 (1)

118511 - Flat washer, 3/8 (2)
118005 - Bolt, 3/8 x 1 UNC (2)—L

245646 - Front Shield Assembly (1)

142507 - Decal, Important \
- Oil Chain (1)

133052 - Rubber

Bumper (1)

118722 - Bolt,
3/4x3-1/2(1)

133065 - Bracket, Hood Strap (1) 118435 - Nut, Jam

133064 - Rubber Hood Strap (1)
118005 - Bolt, 3/8 x 1 UNC (1)

L -3/4(1)
118539 - Flat washer,
3/4 SAE (1)

124008 - Chain Tightener
Base - Rosta (1)

245341 - Chain Tightener Block (1)
118539 - Flat washer, 3/4 SAE (3)

(Use washers as shims to
center block on chain)

245325 - Gearbox holder (1)
118508 - Lock washer, 5/8 (4) ———@& 8
118024 - Bolt, 5/8 x 1-1/2 UNC (4) —%

142359 - Decal, Warning 118011 - Bolt, 1/2 x 1-1/2 UNC (4)
- Rotating Parts (1) 118504 - Lock Washer, 1/2 (4)
118405 - Nut, 1/2 UNC (4) 118422 - Lock nut, 3/4 UNC (1)

FRONT PTO BRACKET COMPONENTS

245915 - Front PTO Shield Assembly (1)
142373 - Decal, Danger - Rotating Driveline (1)
142900 - Decal, Important - Drawbar/PTO/BRG (1)

— 118403 - Nut, 3/8 UNC (4)
el % 118503 - Lock washer, 3/8 (4)
5 %@*l 18511 - Flat washer, 3/8 (4)
O 118005 - Bolt, 3/8 x 1 UNC (4)

119800 - Driveline - 1-3/4 x 20 (1)

117089 - Bearing Unit, 1-3/8
(Note: Locking collar is
included with bearing
but is not required.)

117091 - Flange casting, 4H (1)

117090 - Bearing insert,
w/locking 1-3/8 (1)

= ]
- CL
e‘%l 18405 - Nut, 1/2 UNC (4)
(= 118504 - Lock washer, 1/2 (4)

118512 - Flat washer, 1/2 F436 (4)
245910 - Front PTO Bearing Bracket (1)
118508 - Lock washer, 5/8 (4)
118407 - Nut, 5/8 UNC (4)

118014 - Bolt, 1/2 x 2 UNC (4)
118026 - Bolt, 5/8 x 2 UNC (4)

142912 - Shuttlekart 1150  (21-June-2022) -36-



Driveline/Gearbox Components

GEARBOX COMPONENTS

119454 - Complete Gearbox (1)

119443 - Oil Seal (1)

119440 - Snap Ring (1)

119450 - Shim(s) 1-3/4 ID (a/r)
119441 - Washer 1-3/4 D (1)
119435 - Bearing Cone - #25581 (1)
131023 - Bearing Cup - #25520 (1)

119020 - Relief Vent -1/8 (1)
119021 - Reducer -1/2 x 1/8 (1

119440 - S

119451 - Cover Shim (1)

119438 - Gear - 22 Tooth (1)
119441 - Washer 1-3/4 D (1)

) L

119432 - Gearbox Housing (1) L@

119442 - Oil Seal, #CR17678 (1) W
119437 - Bearing Cup, - #3730 (1)
119445 - Pinion Shaft (1) 131023 - Bearing Cup - #25520 (1)
119446 - Key, 3/8 x 1.46 (1) 119435 - Bearing Cone - #25581 (1)
119436 - Bearing Cone, - #3782 (1)

119438 - Gear - 22 Tooth (1)

N
119448 - Plug Sy
1/2 NPT (1) |
|
|
L

nap Ring (1)

119439 - Spacer (1)
119456 - Cover Plate - Closed (1) 119440 - Snap Ring (1)
118187 - Bolt 3/8 x 1/2 UNC (8) 119441 - Washer 1-3/4 D (1)

119435 - Bearing Cone - #25581 (1)

131023 - Bearing Cup - #25520 (1)

N

Q

119455 - Thru Shaft (1)
gl 19446 - Key, 3/8 x 1.46 (1)

119451 - Cover Shim (1)

119433 - Cover Plate - Open (1)

118005 - Bolt 3/8 x 1 UNC (8)
119442 - Oil Seal, #CR17678 (1)

119447 - Plug 3/8 NPT (1)

142912 - Shuttlekart 1150  (21-June-2022)

-37-



Driveline/Gearbox Components

GEARBOX DRIVELINE - 119800 - 1-3/4 x 20 Spline

Ef 118034 - Bolt, 5/8 x 3-1/2 UNC (2)

119800 - Driveline - 1-3/4 x 20 - 55R (1)

S~ 118447 - Lock nut, 5/8 UNC Unitorque (2) 119806 - Tube/Slider Assembly (1)

’» 119340 - Kit - (Bolt, washer, key, wire) (1) —’_l_‘

119805 - Inner guard (1) 119407 - Guard repair kit (1)
119297 - Safety Sign (1)

119404 - Guard repair kit (1)

119810 - Guardset (1) —

-—_:-———I

119295 - Safety Sign (1)
119804 - Outer guard (1)
119813 - Ball Shear Assembly (1)

l 19802 - Cross & Bearing Kit - 55R (1)
119803 - Yoke/Shaft Assembly 55R (1)

i}

hear Bolt

118668 Bolt, 5/16 x 2 UNC GR8 (1)
118718 - Lock nut, 5/16 UNC Unitorque (1)

142912 - Shuttlekart 1150  (21-June-2022) -38-



Driveline/Gearbox Components

FRONT DRIVELINE - 119815 - 1-3/8 x 21 Spline - Quick Disconnect

119297 - Safety Sign (1)
119824 - Inner guard (1)

119825 - Yoke/Tube Assembly - 55R (1) ] ?
119826 - Driveline Yoke (1)

'I 19802 - Cross & Bearing Kit - 55R (1)

119295 - Safety Sign (1)
119823 - Outer guard (1)

119404 - Guard repair kit (1) w
I_lrl I— 119822 - Yoke/Bar Assembly - 55R (1)

119802 - Cross & Bearing Kit - 55R (1)
119821 - Yoke, 1-3/8 - 21 Spline QD (1)
119820 - Spring lock repair kit (1)

'I 19404 - Guard repair kit (1)

FRONT DRIVELINE - 119830 - 1-3/4 x 20 Spline - Quick Disconnect

119826 - Driveline
Yoke (1)

119840 - Yoke/Tube Assembly - 55R (l)—l

119839 - Inner guard (1)
119297 - Safety Sign (1)

119801 Cross & Bearing

119295 - Safety Sign (1)
119838 - Outer guard (1) ‘ LGRCHA
119404 - Guard repair kit (1)

‘h| 119404 - Guard repair kit (1)

I_El L 119837 - Yoke/Bar Assembly - 55R (1)
119801 - Cross & Bearing Kit - 55R (1)

119836 - Yoke, 1-3/4 - 20 Spline QD (1)
119835 - Spring lock repair kit (1)

142912 - Shuttlekart 1150  (21-June-2022) -39-



Hydraulic Hoses & Routing

HOSE ROUTING COMPONENTS

141504 - Elbow, 3/4 JIC Grain Tank LH Side Panel (Refer to Detail-01) :
Mx3/4ORB(2) —g* = = o =
1] . D

2 |
126504 - Hose, 3/8 x 32 (1) W W

=t 126514 - Hose, 3/8 x 21 (1 \

122739 | | & ose, 3/8x 21 {1} \
FLOW CONTROL 141108 - Union, Bulkhead - 3/4

-

GATE CYLINDER JICM x M ¢/w nut (2)
141503 - Tee, #8 JICF-SW x M x M (1)

141518 - Elbow, #8 JIC M x #8 JIC F-SW (1)
141571 - Reducer, #8 JICF x #6 JIC M (1)

245378 - Hose, 1/4 x 177 - #4 JIC M x #6 JIC F-SW (1)
Front Frame Panel (Refer to Detail-02) ——____
141572 - Elbow, #4 JICF-SW x 7/16 NPT M (])—é&

g 141504 - Elbow, 3/4 JICM x 3/4 ORB (2)

-

Detail-01

e ~\
LT <
@ 122729 | @1: i~ g. \\ \
AUGER ROTATION CYLINDER \'\ \

g 141504 - Elbow, 3/4 JIC M x 3/4 ORB (2)

g o
AUGER FOLDING CYLINDER : \-..\__ \_\
4 © ﬂ 122728 @ \

\

[

\“‘\I
126607 - Hose, 3/8 x 228 (4) < 1 N

~

118718 - Hose Tie, 3/32 x 11 (3) 126622 - Hose, 3/8 x 316 (2) r!-!!-l

141673 - Orifice, Adapter i I

i
-.0400 ID (4) 88 8
S Sana

141515 - Nipple, 3/4 JICM
x3/40RBM(6)— B &8 8888

141581 - Coupler, Ti JEEEd
3/a 0k (gJ

118718 - Lock nut, 5/16 UNC (11)
650256 - Hose clip - 2 hose (4)
660747 - Hose clip - 4 hose (11)

Detail-02

142912 - Shuttlekart 1150  (21-June-2022) -40-



Automatic OQiler

LUBE MINDER COMPONENTS
245995 - Lube Minder Kit (1)

245364 - Tube,
5/32 x 150 (2)

245360 - Reservoir, Lube Minder (1)

245367 - Screw, 1/4-20 x 3/8 (4)

245368 - Hose clip, spring type (2) ———————<

129050 - Hose Ties
-3/32x4(7)

245361 - Hose, 5/8 x 5-1/4 (1)

118427 - Nut 5/16, UNC (2) _TQ

118530 - Lock washer, 5/16 (2) —@ ot >
245356 - Spacer Plate (1)
245362 - Pump, Lube Minder (1)

245369 - U Bolt, 3/8 x 2 (1) g

245358 - Split Loom
-3/8x15(1)
(NOTE: Length of tubing
between clamps must be
15” minimum for proper
loop size.)

Q@

hydraulic
section —

245358 - Split Loom
-3/8x15(1)

245367 - Screw, 1/4-20

x 3/8 (6) W

129042 - Clamp, 3/8
rubber cushion (6)

118605 - Bolt,
5/8 x 1 UNC (2)

118508 - Lock

129050 - Hose Ties
washer, 5/8 (2) joﬁ O/ -3/32x4(3)
=g /]

245721 - Bracket, brush mount (1)

(245720 - Bracket, brush mount - -

models with serial #1295 or earlier)
245370 - Brush, oil
dispensing - ¢/w nut (2)

245366 - Tube, 1/4 x3-1/2 (1)

142912 - Shuttlekart 1150  (21-June-2022) -41-



Hydraulic Cylinders

AUGER FOLDING CYLINDER - 122728 - 3-1/2 x 16 x 1-1/2

121803 - Barrel (1)
122658 - Lock Ring (1)
122656 - Open Cap (1)

122663 - Piston (1)
118441 - Lock nut, 7/8 UNF

- Rod & Clevis (1)

122522 - Seal Kit (1)

Pin, 1 x 2-13/16 (2)

T 2 -
118796 - Shoulder Bolt, 1/2 GR8 UNC (2)

Flat Washer .59 ID x .9 OD (2)

AUGER ROTATING CYLINDER - 122729 - 3 x 16 x 1-1/2

121671 - Barrel (1)
122558 - Lock Ring (1)
122556 - Open Cap (1)

122563 - Piston (1)

118441 - Lock nut, 7/8 UNF
Unitorque (1)

- Rod & Clevis (1)
122523 - Sedl Kit (1)

118930 - Pin, 1 x 2-13/16 (2)
118924 - Flat Washer .59 ID x .9 OD (2)
118796 - Shoulder Bolt, 1/2 GR8 UNC (2)

122802 - Barrel (1)

- Lock Ring (1)
122563 - Piston (]) . open CGP (-”
118441 - Lock nut, 7/8 UNF
Unitorque (1) —Q
- Rod & Clevis (1)

122800 - Seal Kit (1)

-Pin, 1 x2-13/16 (2)
- Flat Washer .59 ID x .9 OD (2)
- Shoulder Bolt, 1/2 GR8 UNC (2)

142912 - Shuttlekart 1150  (21-June-2022) -42-



Electrical Wiring

JUNCTION BOX WIRE ROUTING DIAGRAM 245385 - Jumper Wire, 16ga x 4 (2)
129036 - Elec. Wire Nut Connector (2)

Strip insulation 3/4"

then fold wire over before 129051 - Crimp Splice, 10-12ga (2)
inserting into crimp splice ; :
WHIE $6 Crimp white wires from RH & LH

clearance |iﬁ1ht wiring harness

JALAIE &5 together in this splice
Crimp white wires from RH & LH
R tail light wiring harness
—_— togemer in this splice

7 POLE PLUG
..... WHITE #1 RH CLEARANCE LIGHT
BROWN #2 BLACK #9 e
== BLACK #3 WHITE SPLICE q;;;%
“= GREEN #4

_____ cREEN 84
— BuACK 10 “%
" WHITE #1 WHITE SPLICE ==
AUGER LIGHT
) LH CLEARANCE LIGHT

= £ 0 = =0

HERH

ses  ITex

~ 2 = ~ 5 <©

- . CONNECT WIRE # TO

1 1 /7 r TERMINAL BLOCK #

Note: Twist & solder all ends

= = before inserting info terminal.
5 5 If more than one wire goes into
= = a terminal then twist fogether
= = and solder to prevent fraying.
= = Use 60% tin 40% lead rosin solder.
- =
JUNCTION BOX COMPONENTS
245309 - Electrical Box, includes & 118713 -Pan bolt, #10-24 x 3/4 S.5. (2)
cord connectors & terminal strip (1) @ 118588 - Rubber washer, 3/4 0D x 1/8 (2)
(o

118716 - Screw, #8 x 3/4 (2) ——4,

129034 - Cord Connector,

61D x 1/2NPT (1) 0 3
129033 - Cord Connector,& -
.5IDxl/2NPT(5)% y -
118717 - Lock nut, electrical
- 1/2 NPT (6)
[
118715 - Flat washer, #10 S.S. (2) >
118714 - Lock nut, Nylon #10-24 §.5. (2) g
(al

245303 - Junction Box, ¢c/w
cover, screws, seal (1)

142912 - Shuttlekart 1150  (21-June-2022) -43-



Electrical Wiring

WIRE ROUTING OVERVIEW

Tail Light - RH Tail Light - LH
T —

-
— \
I —

Clearance Clearance
RH - Clearance Lighf Light - RH Light - LH LH - Tail Lighf

Junction Box

Auger Light

Socket Plug
Pole

Junction Box Wire Routing

142912 - Shuttlekart 1150  (21-June-2022) -44-



Electrical Wiring

CLEARANCE LIGHT CONNECTION

245780 - Clearance Light & Cable,

245782 - Clearance Light & Cable,

Assembly -25 ft - RH (1)

129048 - Amber Light, flex base (1)
245781 - Cable, 2 wire

CONNECT WIRES AS LISTED

Light Black Wire - Cable White
Light Red Wire - Cable Black

F%S.O - Shrink tube, 1/2 x 3 (1)

45783 - Cable, 2 wire

Assembly -20 ft - LH (1

129040 - Female Connector, disc - 1/4 (2)

E[ 129039 - Male Connector, disc - 1/4 (2)

-16ga x 20 ft - LH (1)

TAIL LIGHT CONNECTION

245778 - Tail Light & Cable
Assembly -20 ft - LH (1)

245776 - Tail Light & Cable,
Assembly -26 ft - RH (1)

129023 - Sealed lamp, red-oval (2)

CONNECT WIRES AS LISTED

Light Black Wire - Cable Black
Light Red Wire - Cable Green
Light White Wire - Cable White

245777 - Cable, 3 wire

245779 - Cable, 3 wire
-16ga x 26 ft - RH (1)

-16ga x 20 ft - LH (1)

SOCKET PLUG CONNECTION

245290 - Socket Plug & Cable
Assembly -7 pole 20ft (1

CONNECTING WIRES
Mate appropriate colour wires to
socket receptacles & tighten screws

129043 - Crimp Splice, 16ga (6)\,

AUGER LIGHT CONNECTION

245774 - Auger Light &
Cable Assembly -26ft (1)

129037 - Light Assembly
(c/w hardware) (1)

129039 - Male Connector,
B disc- 1/4(2)
ﬁ %/129040 - Female Connector,

disc- 1/4 (2)

245650 - Shrink tube,
1/2x3(1)

| 245775 - Cable, 2 wire
-16ga x 26 ft - LH (1)

142912 - Shuttlekart 1150  (21-June-2022)



Other Components

FOLDING LADDER COMPONENTS . .
142496 - Decal, Danger - Flowing Grain (1)

142502 - Decal, Warning - Falling Hazard (1)

133045 - Plastic Cap, 1 x 2 (4)

245181 - Upper Ladder Assembly (1) ‘

133052 - Rubber Bumper (2)

L 118403 - Nut, 3/8 UNC (4)

118503 - Lock washer, 3/8 (4)
118005 - Bolt, 3/8 x 1 UNC (4)

R\ |
‘R

245187 - Lower Ladder
Assembly (1)

L 118011 - Bolt, 1/2 x 1-1/2 UNC (2)
245181 - External Spring, 1 x 3-1/2 (2) 118420 - Lock nut, 1/2 GRC Unitorque (2)

CLEARANCE LIGHT COMPONENTS

118126 - Bolt, 1/2 x 4 UNC (1)
118512 - Flat washer, 1/2 (2)

118420 - Lock nut, 1/2
GRC Unitorque ('I)—/O

245946 - Support arm (1)

T E|18594-L<>ck pin (1)
118405 - Nut, 1/2 UNC (1)

118504 - Lock washer, 1/2 (1)
129048 - Amber light - Flex base (1)

142912 - Shuttlekart 1150  (21-June-2022) -46-



Other Components

WIRE GUIDE SHIELD COMPONENTS

118003 - Bolt, 3/8 x 3/4 UNC (2) ||
118503 - Lock washer, 3/8 (2)
118511 - Flat washer, 3/8 (2)

245994 - Wiring shield (1)

WINDOW COMPONENTS

117087 - Bushing, 1-1/40D x 1 x 1 (1)

118703 - Lock nut, 5/16 UNC - Nylon (6) —L

118538 - Flat washer, 5/16 (6)

245342 - Window, 1/4 x 10-1/4 x 19-3/16 (1)
245202 - Window support bracket (1)
118110 - Bolt, 5/16 x 1 UNC (6) ——

OTHER SHUTTLEKART DECALS

142279 - Reflector 142280 - Reflector

Tape - Amber (2) Tape - Red (2)
7\ ~ 7\ 117083 - Bushing, 1.265 OD
Ty .--"'""'———-—-

x.121x 1 (1)

142486 - Shuttlekart Logo (2)

142901 - 1150, Model number (2)
142902 - Gradient Shade - Lighter (2)
142903 - Gradient Shade - Darker (2)
142156 - Slow Moving Vehicle (1)

142008 - Degelman Decal (2)

142912 - Shuttlekart 1150  (21-June-2022) -47-



Front Hitch Components

FRONT HITCH TYPICAL COMPONENTS

143111 - Hose Holder (1)
132037 - Sidewind jack

- 12000 LB (1)
118026 - Bolt, 5/8 x 2 UNC (1)
118514 - Flat washer, 5/8 (1)

118508 - Lock washer, 5/8 (2)
118407 - Nut, 5/8 UNC (2)

118882 - Hair pin, 3/16
x 2-3/4 (4)

245615 - Pin, 1 x 6-3/4 (2) ﬁ/&
@

124012 - AG Hitch (1)

\\142383 - Decal, Caution - 6 point safety (1)

116255 - Safety Chain Bundle
Assembly, ¢/w hardware

118073 - Bolt, 1 x 3-1/2 UNC GRS (1)
118615 - Flat washer, 1 x 3-1/8 x 1/4 (1)

116256 - Safety Chain - 20,200 LB (1)

118464 - Nut, 1 UNC GRS (2)
118510 - Lock washer, 1 (1)
118520 - Flat washer, 1 (1)

FRONT HITCH - WEIGH SCALE OPTION

118939 - Bolt, 7/8
x 8 UNC GR12 (1)

131577 - Hitch weigh bar (1)

(Note: Ensure “TOP”
label is facing UP)

118926 - Bolt, 7/8 x 6 UNC GR12 (1)

245967 - Hitch Tongue Assembly
- Weigh Scales Option (1)

4.485 OD x L]
7-3/4 (1) 9—1 18454 - Lock nut, 7/8 UNC (1)

(Note: “Never Seez”
compound is applied to
bushing OD & ID and
hitch tongue bushing ID)

118454 - Lock nut, 7/8 UNC (1)

A\ \MPORTANT:

Ensure proper assembly of
hitch weigh bar. Warranty is ==
1 void if installed incorrectly.

Do NOT use rear hole.
Bushing is flush with end.

142912 - Shuttlekart 1150  (21-June-2022) -48-



Weigh Scales - Optional

WIRE ROUTING AND COMPONENT DIAGRAM

131590 - Monitor - 640 M (1)

131580 - Monitor bracket (1) &

131582 - Cable, power
- 2 Pin/2 Wire - 18 ft. (1) =
(Connects monitor to 12 VDC power source) '

131593 - Cable, extension
- 5 Pin/5 Pin - 25 ft. (1)

131586 - Cable, extension ———Y
- 5 Pin/5 Pin - 27 ft. (1) |

(Ensure spindle is
installed with “TOP”
decal facing up)

-

/Junction Box

L

s

Cable from
Hitch Weigh Bar
5Pin - 21 ft.

:

==

(Ensure hitch tongue is installed — 131592 - Cable, Spindle
with “TOP” decal facing up. - 5 Pin/5 Pin - 50 ft. (2)
Wire from hitch is run through
hole in the hitch tube and along
the frame. It is held in place (Wire is run through axle
with the hose clamps) tube and then along

the —
frame held in place with
the hose clamps)
(Ensure spindle is
installed with “TOP”
decal facing up)
JUNCTION BOX COMPONENTS

131578 - Junction box

m - 4 Port/5 Pin (1)

(Note: It does not matter which port
the wires are connected to)

0— 118533 - Lock washer, 1/4 (2)
@ 118402 - Nut, 1/4 UNC (2)

(Wire is run through axle
tube and along frame

cross tube held in place

—‘ under shield)

9

142912 - Shuttlekart 1150  (21-June-2022) -49-



Roll-up Tarp

MICHEL'S TARP COMPONENTS

0001-020450 - Complete rear
aluminum holdback - ¢/w

cable pulley (1

0001-020451 - Rear
aluminum holdback

- shell (1)

0151-900000A - Aluminum

Filler plate (ff) 0001-081907 - Tarp, PVC - 13’

x 20"-9” (1)
0001-020401 - Complete front aluminum 0113-000018 -1-1/8"
holdback - ¢/w cable pulley (1) Pipe Cap (1)

0001-020402 - Front
aluminum holdback -
shell (1)

b

0150-001008 - 1-1/8”
Galvanized Pipe (ft)

¢——— 0113-000022 - Tarp stop protector (1)
@— 0001-070200 - Round Tarp Stop (1)
+——0106-000018 - Bolt, self-thread 5/16 x 1-1/4 (2)

TTTe—— 0106-000005 -

Lag screw,
1/4 x 1 (20)

0001-014132 - Hood,
Rear - ¢/w lag screws (1)

0001-010018 - Ratchet &
Strap, 2 x 18 (8)

0001-010020 - Pole strap
& bar hook, 2 x 240 (8)

—0113-000026 - Cable
guide, universal (1)

0106-000018 - Bolt, self-thread
5/16 x1-1/4 (2)

0100-001102 - Lock nut, 3/8 (2)
0101-001002 - Flat washer, 3/8 (2)

0001-060102 - Hoop (4)

Al

-
-

#——0001-060002 - Holder,
- ¢/w lag screws (8)
0113-000014 - Hood, 0106-000005 - Lag screw,

moulding (ff) 1/4x 1 (16)

0001-014131 - Hood, Front - ¢/w lag
screws & moulding (1)

«—  0106-000005 - Lag screw,
1/4 x 1 (20)

0001-014001 - Roll
tube lifter (1)

0105-000203 - Bolt,
3/8x1-1/4(2)

142912 - Shuttlekart 1150  (21-June-2022) -50-



Roll-up Tarp

MICHEL'S TARP COMPONENTS

0001-020401 - Complete front
aluminum holdback - ¢/w cable

pulley (1)

0117-001001 -
\ Extension spring

\ (1

\ 0116-003100 - Cable stop (1)

~” —— 0106-000004 - Sheet metal screw,
Te-elL flat head socket #6 x 1 (1)

& — 0113-000000 - Square
tube cap, 1-1/4 (1)

0105-000205 - Bolt, 3/8 x 1-3/4 (1)
&— 0100-001102 - Lock nut, 3/8 (1)

B

I 0113000021 - End cap, Spline (1)

0001-020010 - Cable pulley,
front - reverse (1)

v 0001-020003 - Cable,

VGE——— 0113-000010 -

Cable guide insert (1)

0104-000002 - Set screw,
1/4x3/8 (1) —

0001-020009 - Cable pulley,
front - standard (1)

0105-000006 - Bolt, 1/4 x 1-3/4 (1) —§

0100-001100 - Lock nut, 1/4 (1)

0001-040004 - Swivel
crank handle (1)

0113-000015 -Plastic
0101-001002 - Flat

Grip (1) ]
washer, 3/8 (2)

0100-001102 - Lock nut, 3/8 (1)

\ 15ft-6” - with ends (1)

0150-001006B - Roll tube (ft)

0105-009222- Bolt,
carriage - 3/8 x 6 (1)

©—0113-000020 - Crank
handle plug -

6%0161-001004 - Spline (1)

0110-000007 - Quick
pin, - 3/8 x 2-1/2 (2)

-

0105-000208 - Bolt,
-3/8x2-1/2(2)

0001-040002
- Universal joint (1)

0100-001102
- Lock nut, 3/8 (1)

0001-048001 - Crank shaft, 8 ft (1)

0100-001102 - Lock nut, 3/8 (2)

0001-030001 - Bracket, crank handle
holder - ¢/w self thread bolts (1)

0106-000018 - Bolt, self-
thread - 5/16 x 1-1/4 (2)

1(1)

0001-030004 - Crank lock (1)
0113-000005 - Retainer, crank lock (1)

0101-001002 - Flat washer, 3/8 (1)
0105-000203 - Bolt, 3/8 x 1-1/4 (1)

142912 - Shuttlekart 1150  (21-June-2022)

-51-



Hub/Spindle/Wheel Components

131550 - Hub & Spindle Assembly
Standard Hub/Spindle assembly.

—— 131554 - Cup, Inner - #71750 (1)
~ 118724 - Stud, Splined 3/4 x 3-1/2 UNF (10)
131553 - Hub, ¢/w Cups & Studs (1)

118266 - Bolt, 17 x 8” UNC (1) — — 131554 - Cup, Outer - #653 (1)
131563 - Spindle (1)
118456 - Lock nut,

131556 - Cone, Inner - #71455 (1)
131558 - Dust Seal, CR55179 (1) ——

— 118775 - Washer, Flat 3/4 F436 (10)

17 UNC (1) — 119048 - Nut, 3/4” UNF x 1” LG (10)
(Note: “Never 131557 - Cone, Outer - #663 (1)
Seez” compound is —— 131561 - Gasket, Dust Cap (1)
applied to spindles —— 131562 - Flat Washer
before installing) 4-1/20D (1)

— 118698 - Nut, Slotted
2-1/2- 12 UNF (1)
118904 - Pin, Roll
3/8" x 4" (1)

131559 - Dust Cap (1)

131591 - Spindle,
W/TRONIX (1)

x 1/2 UNC (4)

\'l 18641 - Nut, 5/6

131575 - Hub & Spindle Assembly
The weigh scale option comes with a special
spindle. All other components are common 131551 - Hub -
with 131550 Hub/Spindle assembly. Assembly (1) .

131570 - Wheel Assembly

131571 - TIRE, ANS VA35.5L-32 20 Ply (1)
131572 - RIM, DW31x32-10H (1)
127015 - Valve Stem TR618A (1)

142912 - Shuttlekart 1150  (21-June-2022) -52- © 2022 Degelman Industries LP






